z EPS
/ Escola Politecnica

UdG Superior

Treball Final de Grau/Carrera

Realitzat i defensat a I’Université Laval de Canada

Estudi: Enginyeria Industrial. Pla 2002

Titol: Measuring and modelling of particle settling in sewers and
primary wastewater treatment

Document: Memoria

Alumne: Pau Llinas de Cendra

Director/Tutor: Jordi Comas

Departament: Eng. Mecanica i de la Construccio Industrial

Convocatoria (mes/any): Febrer 2015




Measuring and modelling of particle settling in

sewers and primary wastewater treatment Report
INDEX
1 INTRODUCTION ..ottt ettt ettt ettt sttt e s e e b e sateebeesaeeenbeesaeeeseens 4
000 R = 7= Vol =0 10 o PP 4
A © ] o] [T 4 V=T PP 6
1.3 Specifications and SCOPE......uuiiiiiiiiie e 7
[...]
water management objectives for wastewater treatment are associated with the



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

removal of pollutants and the protection and preservation of our natural water
resources, such as rivers, oceans or lakes.

The traditional way to treat domestic wastewater is by applying activated sludge
processes. These are biological processes by which the activity of microorganisms,
under controlled operating conditions, permits the biodegradation of organic matter
and removal of nutrients (nitrogen and phosphorous) from wastewater. Wastewater
treatment plants (WWTP) are designed and constructed to conduct these processes in
an efficient way.

Primary treatment, known as well as mechanical treatment, is the first stage of
wastewater treatment and is designed to remove gross, suspended and floating
material by gravity in the grit chamber and primary settling tank (PST). The removal
capacity of the primary clarifiers directly affects the performance of the following
processing units. Thus, the primary clarifier can be regarded as a fundamental
component of wastewater treatment plants.

In this sense, primEAU, a project funded by John Meunier Inc. (JMI) and Natural
Sciences and Engineering Research Council (NSERC), aims to improve primary
sedimentation through better design and operation. The main project objectives are:
(i) improve the knowledge on the dynamic behavior of the primary clarifiers ; (ii)
improve the knowledge by the development of a new dynamic model for primary
clarifiers; and finally (iii) study the behavior of primary treatment under the addition
of chemicals (CEPT), used to maximize the amount of organic matter sent to the
anaerobic digester. In this sense, different projects are currently in this line of
research.

This thesis is framed within the ongoing research “Control of the alum addition to the
primary treatment at the Quebec City WWTP” conducted by Sovanna Tik. Thanks to
the PROMETEU program of the Univesitat de Girona, an internship of five months at
modelEAU was conducted during the first semester of the 2014/2015 academic year.
The work at modelEAU was directly supervised by Sovanna Tik (modelEAU PhD
student) and by Jordi Comas (professor at Univesitat de Girona), who are the
supervisors of the thesis. Furthermore, there has been significant contribution of Prof.
Peter Vanrolleghem (head of modelEAU, PhD and superior of Sovanna Tik) and other
members of the modelEAU team.



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

1.2 Objectives

The main objective of this project is to contribute to a better understanding of particle
sedimentation in the primary treatment in order to propose strategies to optimize the
system in terms of pollution removal. First of all though, a model needs to be built and
calibrated, to make sure that it fits with reality. To finish with, a validation of the
model needs to be carried out before starting to evaluate strategies that optimize the
particle settling.

The main objective will be pursued together with three sub-objectives:

A) To deepen the knowledge on the dynamic behavior of the primary clarifiers (key to
the design and optimization of processes) and understand the operations in a WWTP.

B) To collect experimental samples and conduct their analysis in the laboratory in
order to characterise the particles. The aim is to make sure the data extracted by
sensors is in agreement with the laboratory results.

C) To develop, calibrate and validate a sedimentation model for chemically enhanced
primary treatment (CEPT). Afterwards, a member of modelEAU will use it to perform
simulations and try to find the optimal conditions in terms of pollution removal.



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

1.3 Specifications and Scope

The focus of this project is the development, calibration and validation of a model with
CEPT (Chemically Enhanced Primary Treatment). Once the model is validated, it will be
used to find the optimal process conditions. The model development will be carried
out together with other modelEAU members. The tasks related to the three objectives
defined in section 1.2. are:

A) Objective 1: To deepen the knowledge on the dynamic behavior of the primary
clarifiers and understand the operations in a WWTP

- Acquire knowledge about wastewater treatment, WWTP configuration,
primary treatment, and chemically enhanced primary treatment (CEPT).

B) Objective 2: To collect experimental samples and conduct their analysis in the
laboratory.

- Visits to the WWTP of Beauport (Québec City, Canada) in order to collect
experimental samples and perform sensors maintenance (cleaning, check their
operation,...)

- Laboratory analysis of the samples in order to characterise particles (This
work is carried out along other modelEAU members).

C) Objective 3: To develop, calibrate and validate a sedimentation model for
chemically enhanced primary treatment (CEPT).

- Get familiarized with the modelling software WEST (www.mikebydhi.com)

- Develop, calibrate and validate a primary clarifier model capable to predict
the TSS concentration in the primary effluent when alum is added.

- Calculate statistical criteria to evaluate the model calibration and the
subsequent validation.



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

2. MATERIALS AND METHODS

This section gives a general overview of the methodology used in this project for
model calibration and subsequent validation, as well its background, explaining the
future usefulness of the model once has been calibrated.

The next sections provide: i) a brief description of the previously acquired knowledge
as a background of the project, ii) the explanation of the model implementation and
the case of study and, iii) a description of the methodology used for model calibration,
explaining the criteria used for its evaluation.

2.1 Previous Knowledge
2.1.1 Combined Sewer Overflows

In Quebec City (Canada), the wastewater treatment plants (WWTPs) are highly subject
to weather conditions. For years, the Saint-Charles river (Quebec, Canada) has suffered
from around fifty combined sewers overflows (CSO) annually. CSOs are the major
cause of receiving water quality degradation. To reduce their occurrence, fourteen
retention tanks (RT) were constructed to store storm water which exceeds the sewer
network capacity, leading to retain a total capacity of 150,000 m3.

Figure 2. Retention Tank

These Retention Tank infrastructures (Figure 2) are quite expensive and are rarely
managed to their full potential. Their emptying is usually controlled by water quantity-
based rules: as a precaution, rules are set so the storage capacity is recovered as soon
as possible to face another subsequent rain event. Therefore, at the end of a rain
event, the RT are emptied in a way to reach the maximum acceptable flow rate at the

8



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

inlet of the wastewater treatment plant (Tik et al., 2014). However, when no rain is
forecast, a more gradual emptying can be considered to reduce the wet weather
impact on the WWTP and, consequently, on the receiving water quality.

Quebec City has two WWTP, named East and West, which collect wastewater of its
540.000 inhabitants. These plants have been designed to treat a mean flow rate of
9.625 m3/h and 6.540 m3/h, respectively . Their acceptable peaks flow rates are about
15.625 m3/h and 13.125 m3/h. With the current emptying management rules of the RT,
the WWTPs have to operate at maximum capacity for extended periods of time after
each major rain event. Such conditions can deteriorate the treatment process,
especially primary clarification, and as a consequence, the next treatment stages.

In that sense, when the weather forecast prohibits an extended emptying period (i.e
heavy rain, several subsequent rains in a short period of time,..) chemical addition in
the primary treatment can be considered to increase the volume of water to be
treated. This strategy based on alum dosing allows an improvement of primary
treatment efficiency, leading to a further decrease in suspended solids discharge and
permitting more water to be sent to the secondary stage of the WWTP (Tik et al.,
2014)

2.1.2 Chemically Enhanced Primary Treatment (CEPT)

Chemically enhanced primary treatment (CEPT) by addition of coagulants/flocculants
is, as mentioned above, often operated under wet weather conditions. Chemical
products can be applied to achieve many different objectives in wastewater treatment
facilities:

- Toincrease the TSS removal performance of a Primary Settling Tank (PST).

- To reduce organic loading rates, and in this way reduce demand on aerobic
biological treatment facilities.

- To increase hydraulic loading rates to existing PST and therefore allow high wet
weather flows to WWTP.

The first most significant application of CEPT was treated in the 1960s by Canadian and
U.S. engineers to address the eutrophication of the Great Lakes through chemical
precipitation of phosphorus. More recently, in the U.S., with increased emphasis on
CSO control, agencies are searching for inexpensive and compact solutions, different
from just increasing process capacity and secondary treatment hydraulics, to manage
wet weather flows.



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

In this sense, CEPT has been extensively evaluated thanks to its minimal investment in
new infrastructures. In fact, hydraulic capacities of existing primary settlers can be
increased by a factor of up to 3 (Melcer et al., 2012; Newman et al., 2013), which is
often sufficient to manage peak wet weather flows.

2.1.2.1 Control of the alum addition in the primary treatment

A preliminary study of the Québec City treatment plant based on lab experiments
recommended to use 70 mg/L of alum on a dry basis and 0.2 mg/L of polymer
(Lajoieand et al., 2008). However, other experiments have shown that in many cases
such dosage is often excessive, resulting in operational problems and economical loss.

In that context, Tik et al. presented in 2013 a chemical addition control based on
online turbidity data . The aim of the study was to set up control strategies to optimize
chemical dosage in terms of reducing costs and resource use without degrading
effluent quality.

A basic sedimentation model for chemically enhanced primary treatment (CEPT) was
developed (Figure 5), showing that the effect of alum addition can be represented by
varying two settling characteristics: the settling velocity and the fraction of non-
settleable suspended solids (Figure 3).

fns_max Vs_max -
2 d
- >
fns_min Vs_min
(a) Calum (b) Calum

Figure 3. Proposed evolution of (a) the non-seattleable fraction of TSS (fns) and (b) the settling
velocity (Vs), depending on the alum concentration (Calum). (Tik et al., 2013)

Therefore, the model chosen to represent the CEPT was based on these two
hypotheses:

- The increase of alum concentration (C,um) causes a decrease of the TSS non-
seattleable particles (f,s) following a sigmoidal curve until a fnos_min (saturation).

- The increase of alum concentration (C,um) causes an increase of the particle
settling velocity (Vs) following a sigmoidal curve until a Vs max (saturation).

10



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

The proposed model allowed a fairly good simulation of the primary clarifier’s outlet
TSS concentration. The experiment was simulated during a full-scale alum addition test
with step concentration changes (Figure 4). The results concluded that the model was
sufficiently robust to satisfactorily describe dry weather conditions as well as wet
weather conditions. However, further validation on other case studies are still required
to confirm the usefulness of the model. In this sense, the model developed in this
project goes in the same direction and tries to confirm the previous results.

—-TSSin (measured) —TSS out (simulated) A TSSout (measured)
45 25 0 70 0
400 Alum
350 /’\ dosage
300 ! \ (mg/L)
250 AN

=y AN TN T
BTN & SN .

TSS (mg/L)

100
50 A A 40 I e — r
TAT AT xxaaddaadt TN T
0 T T T
0,0 0,1 0,2 0,3 0,4

Time (d)

Figure 4. Experimental and simulated TSS results of a full-scale experiment on August 25",
(Tik et al., 2013)

With that project Tik et al. (2013) could demonstrate it is possible to reduce alum
addition by 30% compared to a constant alum dosage and provide the same
performance in terms of maximum TSS concentration (in the primary effluent).

==

i
Alum Y . Controller
!

Turbidity toward

Wastewater
Channel sensor Dlofilters

influent

e, %) ) v
Four completely mixed reactors
needed to represent the hydraulic

of the sand traps Primary clariflers

=
siudge

Figure 5. Model configuration of the East WWTP primary clarifier in WEST® (Tik et al., 2013)

11



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

2.1.3 Particle Settling Velocity Distribution (PSVD)

Most of the existing settling models make a simple appoach and make use of a unique
settling velocity for all particles even though the particles are heterogeneous and have
different settling velocities.

Introducing the concept of particle settling velocity distribution (PSVD) in the model
provides a better description of the behaviour of the particles in the PST. Moreover,
even though little literature exists on the topic, a few studies have highlighted that a
link exists between particle physical properties and particle biodegradation properties
(Hvitved-Jacobsen et al., 1998; Morgenroth et al., 2002), emphasizing the need to
focus more on how primary settler models and subsequent biological reaction models
have to be complementary. Therefore, models of an adequate complexity need to be
developed for a more accurate description of the primary settler tank (PST) behaviour
and the chemical/biological phenomena that may affect particles, their settling
velocity and, as a consequence, their removal (Maruéjouls et al., 2014).

As mentioned before, the efficiency of the PST directly influences the performance of
the subsequent treatment units in WWTPs, since during settling, organic matter and
suspended solids of the influent, as well as pollutants associated with them, are
removed.

2.1.3.1 ViCAs experiment

The ViCAs (Vitesses de Chute en Assainissement) experiment, is a batch settling
protocol developed by Chebbo and Gromaire (2009). It is considered an excellent
method to feed this type of PSVD-model, as it allows to experimentally determine the
fraction of the different settling velocity classes, each characterised by a different
settling velocity Vs.

The experiment consists in filling a settling column (H=60 cm, @=7cm) with a
homogenized suspension. Solids settled during predefined time intervals are recovered
at the bottom of the column and then weighed for TSS. From the time evolution of the
cumulated mass of particles settled since the beginning of the experiment, it is
possible to calculate the distribution of settling velocities. Therefore, each particle
class is assigned a fraction of the influent TSS. However, given the dynamics of the
wastewater composition, this assignment is not constant (Figure 6).

12



Measurement and modelling of particle settling

. . Report
in sewers and primary wastewater treatment

Settling Velocity Curve
100%
QDO& —--III
80% ""
70% )4
£ 60% /
- 50% /
3 40%
('Y
30%
20% rj
10%
DOI,{’ .--ﬂl
0,01 0,10 1,00 10,00 100,00
Settling velocity Vs (mm/s)

Figure 6. Example of TSS fractionation obtained from ViCAs experiment (Hasler et al., 2007)

After several experiments it was observed that ViCAs curves were located between